DW190AE+DC+B generator spare parts list

No. CODE DESCRIPTION QTY REMARK No CODE DESCRIPTION QTY REMARK
1 011030000051 |UD186-51 diesel engine 1 UD186-51 34 | 513041000006 |large flat washer ®10(h=3) 4
2 | 019990000103 |rectifier 1 with 10A fuse 35 | 029020600084 |control panel assembly 1
3 | 515060601202 (fillister head bolt M6X12 8 36 | 511050601201 |flange bolt M6X12 8
4 | 029990000804 |DC charge wire 1 37 | 029960300100 |Battery 1 20AH
5 | 029990000201 | low oil pressure 1 38 | 029960900301 |battery fixed support 1
6 029049910400 |exhaust gasket 1 39 | 029969900219 |battery wire(black) 1 250MM
7 | 511050601401 |flange bolt M6X14 3 40 | 029969900221 |battery wire(red) 1 250MM
8 | 029043300001 |muffler 1 41 | 029060100401 |cover board 1
9 | 513010800001 |flat washer ®8 6 42 | 029010200102 |fuel tank 1 |11.51tank (black)
10 | 513020800000 |spring washer ©8 6 43 029019930000 |fuel marker assembly 1
11 | 512040800001 |flange nut M8 2 44 | 029019901102 |fuel tank cup 1
12 3VDWO050007 |weld alternator 1 SKW 45 | 029019900601 |filter cup 1
13 | 511060803301 |flange bolt M8X33.5 4 46 | 511050602501 |flange bolt M6X25 8
14 | 513011000001 |flat washer @10 16 47 | 513040600000 |large flat washer ®6 16
15 | 513021000002 (spring washer ®10 14 48 | 019990007800 |bush 8
16 | 512011000000 |nut M10 18 49 | 019990008000 |damping mat 8
17 | 021030010000 |combined foundation 1 50 | 011010004300 |diesel oil filter element 1
18 | 511141004001 |full-thread bolt M10X40 6 51 | 019990009500 |diesel oil filter element gasket 1
19 | 029910300401 (shock absorber 4 52 | 029019920300 |connection gasket B 1
20 | 513020600002 |spring washer ®6 1 53 | 029019920400 |connection gasket(metal) 1
21 | 513010600001 |flat washer ®6 1 54 | 515010500802 |fillister head bolt M5X8 3
22 | 513030600000 |external tooth lock washer ®6 1 55 | 019990009400 (fuel tank switch 1
23 | 511050501601 |flange bolt M5X16 2 56 | 512040600001 (flange nut M6 15
24 | 029930000801 |grounding wire 1 (12cm) ¢6 + ¢6 57 | 029019900402 |clamp ®13 2
25 | 513030500000 |external tooth lock washer ®5 2 58 | 029019900200 |fuel pipe ®7.5 1
26 | 515010400802 [fillister head bolt M4X8 4 59 | 029019900401 |clamp @8 2
27 | 512010400002 |nut M4 2 60 | 029019900100 |fuel pipe ®4.5 1
28 | 515050300802 |countersunk head bolt M3X8 4 61 | 019990000200 |rectifier bracket 1
29 | 029990000502 |electromagnet bracket 1 62 | 511050802001 |flange bolt M8X20 2
30 | 029990000501 |electromagnet 1 63 | 512030600002 |nut M6 2
31 | 029990000903 |accelerograph line 1 | 180 *h25° (double- | | 64 | 513020500000 |spring washer 05 2
eaded) 65 | 513010500001 |flat washer ®5 2
32 | 051020400041 |frame 1 66 | 513030800000 |external tooth lock washer ®8 1
33 | 051020200000 |Wire fasten connection assembly 2




	Sheet1

